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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.159180 26.77 55.51 28.74 | L1 OFF 19.9
0.159180 37.84 65.51 27.67 | L1 OFF 19.9
0.210480 27.12 53.19 26.07 | L1 OFF 19.9
0.210480 34.50 63.19 28.69 | L1 OFF 19.9
0.530430 30.32 46.00 15.68 | L1 OFF 19.9
0.530430 39.16 56.00 16.84 | L1 OFF 19.9
0.578940 23.05 46.00 2295 | L1 OFF 19.9
0.578940 31.55 56.00 2445 | L1 OFF 19.9
21.241410 25.95 50.00 24.05 | L1 OFF 20.1
21.241410 32.39 60.00 2761 | L1 OFF 20.1
29.303250 26.16 50.00 23.84 | L1 OFF 20.2
29.303250 32.67 60.00 27.33 | L1 OFF 20.2




EUT Information

Report NO : 450101
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152880 24.74 55.84 31.10 | N OFF 19.9
0.152880 36.26 65.84 29.58 | N OFF 19.9
0.208500 27.27 53.27 26.00 | N OFF 19.9
0.208500 35.58 63.27 27.69 | N OFF 19.9
0.543030 28.25 46.00 17.75 | N OFF 19.9
0.543030 34.79 56.00 21.21 | N OFF 19.9
2.839920 24.28 46.00 21.72 | N OFF 20.0
2.839920 28.87 56.00 27.13 | N OFF 20.0
12.169680 21.71 50.00 28.29 | N OFF 20.1
12.169680 27.27 60.00 3273 | N OFF 20.1
21.705000 21.87 50.00 28.13 | N OFF 20.2
21.705000 27.42 60.00 3258 | N OFF 20.2
29.296500 26.25 50.00 23.75 | N OFF 20.2
29.296500 32.84 60.00 27.16 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR450101A

Appendix C. Radiated Spurious Emission

Test Engineer :

Temperature : 20~25°C

Jesse Fan, Tim Lee and Wilson Wu
Relative Humidity : 50~60%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2385.81 56.82 -17.18 74 45.77 27.46 17.23 | 33.64 | 310 56 P H
2386.23 47.97 -6.03 54 36.92 27.46 17.23 | 33.64 | 310 56 A H
* 2412 105.94 - - 94.72 27.6 17.27 | 33.65 | 310 56 P H
* 2412 102.43 - - 91.21 27.6 17.27 | 33.65 | 310 56 A H
H

802.11b
H

CHO01

2386.23 60.49 -13.51 74 49.44 27.46 17.23 | 33.64 | 100 | 272 P \

2412MHz
2386.23 53.12 -0.88 54 42.07 27.46 17.23 | 33.64 | 100 | 272 A |V
* 2412 114.26 - - 103.04 27.6 17.27 | 33.65 | 100 | 272 P \
* 2412 110.94 - - 99.72 27.6 17.27 | 33.65 | 100 | 272 A |V
\
\
2366 56.49 -17.51 74 45.5 27.4 17.22 | 33.63 | 293 60 P H
2389.38 45.51 -8.49 54 34.42 27.49 17.24 | 33.64 | 293 60 A H
* 2437 108.25 - - 96.97 27.6 17.34 | 33.66 | 293 60 P H
* 2437 105.01 - - 93.73 27.6 17.34 | 33.66 | 293 60 A H
2488.45 57.09 -16.91 74 45.3 27.98 17.49 | 33.68 | 293 60 P H

802.11b
2487.96 47.32 -6.68 54 35.53 27.98 17.49 | 33.68 | 293 60 A H

CH 06

2373.28 57.75 -16.25 74 46.75 27.4 17.23 | 33.63 | 100 | 239 P \

2437MHz
2389.24 48.74 -5.26 54 37.65 27.49 17.24 | 33.64 | 100 | 239 AV
* 2437 116.96 - - 105.68 27.6 17.34 | 33.66 | 100 | 239 P \
* 2437 113.53 - - 102.25 27.6 17.34 | 33.66 | 100 | 239 AV
2489.15 62.29 -11.71 74 50.49 27.99 17.49 | 33.68 | 100 | 239 P \
2488.17 52.97 -1.03 54 41.18 27.98 17.49 | 33.68 | 100 | 239 AV

TEL : 886-3-327-0868 Page Number : C1of C36

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 104.24 - - 92.7 27.8 17.41 | 33.67 | 300 63 P H
* 2462 100.82 - - 89.28 27.8 17.41 | 33.67 | 300 63 A H
2488.76 57.92 -16.08 74 46.12 27.99 17.49 | 33.68 | 300 63 P H
2487.6 47.46 -6.54 54 35.67 27.98 17.49 | 33.68 | 300 63 A H
H
802.11b
H
CH11
* 2462 112.65 - - 101.11 27.8 17.41 | 33.67 100 243 P \%
2462MHz
* 2462 109.38 - - 97.84 27.8 17.41 | 33.67 100 243 A \%
2487.44 62.3 -11.7 74 50.53 27.97 17.48 | 33.68 | 100 243 P \%
2487.8 53.22 -0.78 54 41.43 27.98 17.49 | 33.68 | 100 243 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 45.52 -28.48 74 67.8 32.3 12.48 | 67.06 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 515 -22.5 74 73.78 32.3 12.48 | 67.06 161 43 P \%
2412MHz
4824 48.17 -5.83 54 70.45 32.3 12.48 | 67.06 161 43 A \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C3 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 45.26 -28.74 74 67.48 32.54 12.24 67 - - P H
7311 45.63 | -28.37 74 60.06 37 14.6 66.03 - - P | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 52.99 -21.01 74 75.21 32.54 12.24 67 159 47 P \%
2437TMHz
4874 50.62 -3.38 54 72.84 32.54 12.24 67 159 47 A \%
7311 45.06 -28.94 74 59.49 37 14.6 66.03 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C36
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 43.6 -30.4 74 65.74 32.8 12 66.94 - - P H
7386 46.2 -27.8 74 60.71 36.78 14.8 66.09 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 45 -29 74 67.14 32.8 12 66.94 - - P \%
2462MHz
7386 46.02 -27.98 74 60.53 36.78 14.8 66.09 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C5 of C36
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FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.065 59.78 -14.22 74 48.69 27.49 17.24 | 33.64 | 392 58 P H
2390 46.36 -7.64 54 35.26 27.5 17.24 | 33.64 | 392 58 A H
* 2412 103.85 - - 92.62 27.6 17.27 | 33.64 | 392 58 P H
* 2412 96.15 - - 84.92 27.6 17.27 | 33.64 | 392 58 A H
H
802.11g
H
CHoO1
2389.275 68.66 -5.34 74 57.57 27.49 17.24 | 3364 | 224 | 241 P \Y
2412MHz
2390 53.36 -0.64 54 42.26 275 17.24 | 33.64 | 224 | 241 A |V
* 2412 115.78 - - 104.55 27.6 17.27 | 33.64 | 224 | 241 P \Y
* 2412 108.08 - - 96.85 27.6 17.27 | 33.64 | 224 | 241 A |V
\Y
\Y
2312.38 55.38 -18.62 74 44.5 27.3 17.2 33.62 | 285 65 P H
2389.66 45.04 -8.96 54 33.94 27.5 17.24 | 33.64 | 285 65 A H
* 2437 107.99 - - 96.7 27.6 17.34 | 33.65 | 285 65 P H
* 2437 100.15 - - 88.86 27.6 17.34 | 33.65 | 285 65 A H
2490.9 57.24 -16.76 74 45.41 28 17.49 | 33.66 | 285 65 P H
802.11g
2487.05 46.83 -7.17 54 35.04 27.97 17.48 | 33.66 | 285 65 A H
CH 06
2388.68 59.67 -14.33 74 48.59 27.49 17.23 | 33.64 | 266 | 239 P \Y
2437MHz
2389.52 47.94 -6.06 54 36.84 27.5 17.24 | 33.64 | 266 | 239 A |V
* 2437 119.59 - - 108.3 27.6 17.34 | 33.65 | 266 | 239 P \Y
* 2437 111.93 - - 100.64 27.6 17.34 | 33.65 | 266 | 239 A |V
2484.95 64.75 -9.25 74 52.98 27.95 17.48 | 33.66 | 266 | 239 P \Y
2484.25 53.47 -0.53 54 41.71 27.94 17.48 33.66 266 239 A \%
TEL : 886-3-327-0868 Page Number : C6 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 105.4 - - 93.84 27.8 17.41 | 33.65 | 255 69 P H
* 2462 97.74 - - 86.18 27.8 17.41 | 33.65 | 255 69 A H
2484 .4 58.03 -15.97 74 46.27 27.94 17.48 | 33.66 | 255 69 P H
2483.8 47.31 -6.69 54 35.56 27.94 17.47 | 33.66 | 255 69 A H
H
802.11g
H
CH11
* 2462 114.58 - - 103.02 27.8 17.41 | 33.65 | 208 240 P \%
2462MHz
* 2462 106.91 - - 95.35 27.8 17.41 | 33.65 | 208 240 A \Y
2488.96 65.34 -8.66 74 53.52 27.99 17.49 | 33.66 | 208 240 P \%
2483.52 53.47 -0.53 54 41.72 27.94 17.47 | 33.66 | 208 240 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C7 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 42.63 -31.37 74 64.91 32.3 12.48 | 67.06 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 45.47 -28.53 74 67.75 32.3 12.48 | 67.06 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C8 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 43.73 -30.27 74 65.95 32.54 12.24 67 - - P H
7311 46.59 -27.41 74 61.02 37 14.6 66.03 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 46.95 -27.05 74 69.17 32.54 12.24 67 - - P \%
2437TMHz
7311 45.9 -28.1 74 60.33 37 14.6 66.03 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C9 of C36
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 42.01 -31.99 74 64.15 32.8 12 66.94 - - P H
7386 46.01 -27.99 74 60.52 36.78 14.8 66.09 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 43.79 -30.21 74 65.93 32.8 12 66.94 - - P \Y
2462MHz
7386 46.6 -27.4 74 61.11 36.78 14.8 66.09 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C10 of C36
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24682.2 41.46 -32.54 74 38.82 39.26 16.41 | 53.03 - - P
2.4GHz
802.11g
24482.4 41.29 -32.71 74 39.04 39.06 16.29 53.1 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C11 of C36

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
73.2 26.55 -13.45 40 41.63 13.21 1.61 29.9 - - P H
154.2 27.79 -15.71 43.5 38.13 17.14 2.35 29.83 - - P H
280.02 26.25 |-19.75 46 34.06 18.83 2.96 29.6 - - P H
497.4 29.63 |-16.37 46 30.82 24.1 3.97 29.26 - - P H
736.8 32.73 -13.27 46 28.62 28.2 4.86 28.95 - - P H
969.9 37.1 -16.9 54 28.67 31.05 5.63 28.25 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 39.72 34.76 -5.24 40 43.24 20.06 1.12 29.66 105 174 Q \%
176.34 29.63 -13.87 43.5 41.56 155 2.37 29.8 - - P \Y,
281.91 24.19 -21.81 46 31.9 18.9 2.98 29.59 - - P \%
468.7 27.66 -18.34 46 29.73 23.46 3.79 29.32 - - P \%
650.7 30.84 | -15.16 46 28.89 26.65 4.39 29.09 - - P |V
951 36.7 -9.3 46 28.53 31.05 5.42 28.3 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2317.56 56.3 -17.7 74 45.42 27.3 17.2 33.62 | 251 | 209 P H
2390 45.37 -8.63 54 34.27 27.5 17.24 | 33.64 | 251 | 209 A H
* 2412 102.06 - - 90.83 27.6 17.27 | 33.64 | 251 | 209 P H
* 2412 98.7 - - 87.47 27.6 17.27 | 33.64 | 251 | 209 A H
H
802.11b
H
CHoO1
2387.7 59.83 -14.17 74 48.76 27.48 17.23 | 33.64 | 251 114 P \Y
2412MHz
2386.44 49.02 -4.98 54 37.97 27.46 17.23 | 33.64 | 251 114 A |V
* 2412 111.11 - - 99.88 27.6 17.27 | 33.64 | 251 114 P \Y
* 2412 107.91 - - 96.68 27.6 17.27 | 33.64 | 251 114 A |V
\Y
\Y
2342.48 55.9 -18.1 74 45.02 27.3 17.21 | 33.63 | 339 58 P H
2389.52 44.83 -9.17 54 33.73 27.5 17.24 | 33.64 | 339 58 A H
* 2437 104.12 - - 92.83 27.6 17.34 | 33.65 | 339 58 P H
* 2437 100.68 - - 89.39 27.6 17.34 | 33.65 | 339 58 A H
2495.66 58.01 -15.99 74 46.16 28 17.51 | 33.66 | 339 58 P H
802.11b
2487.82 47.9 -6.1 54 36.09 27.98 17.49 | 33.66 | 339 58 A H
CH 06
2385.6 57.35 -16.65 74 46.29 27.46 17.23 | 33.63 | 295 70 P \Y
2437MHz
2389.8 47.36 -6.64 54 36.26 27.5 17.24 | 33.64 | 295 70 A |V
* 2437 112.22 - - 100.93 27.6 17.34 | 33.65 | 295 70 P \
* 2437 108.93 - - 97.64 27.6 17.34 | 33.65 | 295 70 A |V
2485.44 62.62 -11.38 74 50.85 27.95 17.48 | 33.66 | 295 70 P \Y
2487.96 52.98 -1.02 54 41.17 27.98 17.49 | 33.66 | 295 70 A |V
TEL : 886-3-327-0868 Page Number : C13 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2462 105.24 - - 93.68 27.8 17.41 | 33.65 | 297 59 P H
2462 101.9 - - 90.34 27.8 17.41 | 33.65 | 297 59 A H
2484.44 58.32 -15.68 74 46.56 27.94 17.48 | 33.66 | 297 59 P H
2494 47.2 -6.8 54 35.36 28 17.5 33.66 | 297 59 A H
H
802.11b
H
CH11
2462 113.94 - - 102.38 27.8 17.41 | 33.65 | 295 68 P \%
2462MHz
2462 110.76 - - 99.2 27.8 17.41 | 33.65 | 295 68 A \Y
2491.8 63.36 -10.64 74 51.52 28 17.5 33.66 | 295 68 P \%
2494.16 53.3 -0.7 54 41.46 28 17.5 33.66 | 295 68 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 43.38 -30.62 74 65.66 32.3 12.48 | 67.06 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 46.38 -27.62 74 68.66 32.3 12.48 | 67.06 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C15 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.93 -32.07 74 64.15 32.54 12.24 67 - - P H
7311 45.02 -28.98 74 59.45 37 14.6 66.03 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 43.9 -30.1 74 66.12 32.54 12.24 67 - - P \%
2437TMHz
7311 47.31 -26.69 74 61.74 37 14.6 66.03 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C36
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 44.21 -29.79 74 66.35 32.8 12 66.94 - - P H
7386 47.13 -26.87 74 61.64 36.78 14.8 66.09 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 45.88 -28.12 74 68.02 32.8 12 66.94 118 162 P \%
2462MHz
4924 36.48 -17.52 54 58.62 32.8 12 66.94 118 162 A \%
7386 46.32 -27.68 74 60.83 36.78 14.8 66.09 - - \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C17 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2351.58 56.13 -17.87 74 45.22 27.32 17.22 | 33.63 | 334 59 P H
2390 45.76 -8.24 54 34.66 27.5 17.24 | 33.64 | 334 59 A H
* 2412 105.57 - - 94.34 27.6 17.27 | 33.64 | 334 59 P H
* 2412 97.76 - - 86.53 27.6 17.27 | 33.64 | 334 59 A H
H
802.11g
H
CHoO1
2389.17 63.38 -10.62 74 52.29 27.49 17.24 | 33.64 | 287 132 P \Y
2412MHz
2390 51.52 -2.48 54 40.42 275 17.24 | 33.64 | 287 132 A |V
* 2412 112.62 - - 101.39 27.6 17.27 | 33.64 | 287 132 P \Y
* 2412 104.9 - - 93.67 27.6 17.27 | 33.64 | 287 132 A |V
\Y
\Y
2336.74 55.95 -18.05 74 45.09 27.27 17.21 | 33.62 | 341 61 P H
2386.72 4491 -9.09 54 33.85 27.47 17.23 | 33.64 | 341 61 A H
* 2437 106.6 - - 95.31 27.6 17.34 | 33.65 | 341 61 P H
* 2437 98.75 - - 87.46 27.6 17.34 | 33.65 | 341 61 A H
2486.49 57.54 -16.46 74 45.76 27.96 17.48 | 33.66 | 341 61 P H
802.11g
2486.98 47.83 -6.17 54 36.04 27.97 17.48 | 33.66 | 341 61 A H
CH 06
2375.52 58.53 -15.47 74 47.53 27.4 17.23 | 33.63 | 300 70 P \Y
2437MHz
2387 48.11 -5.89 54 37.05 27.47 17.23 | 33.64 | 300 70 A |V
* 2437 115.14 - - 103.85 27.6 17.34 | 33.65 | 300 70 P \Y
* 2437 107.63 - - 96.34 27.6 17.34 | 33.65 | 300 70 A |V
2492.51 63.98 -10.02 74 52.14 28 17.5 33.66 | 300 70 P \Y
2486.98 53.03 -0.97 54 41.24 27.97 17.48 | 33.66 | 300 70 A |V
TEL : 886-3-327-0868 Page Number : C18 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2462 104.62 - - 93.06 27.8 17.41 | 33.65 | 305 235 P H
2462 96.9 - - 85.34 27.8 17.41 | 33.65 | 305 235 A H
2487.24 57.97 -16.03 74 46.18 27.97 17.48 | 33.66 | 305 235 P H
2483.52 47.24 -6.76 54 35.49 27.94 17.47 | 33.66 | 305 235 A H
H
802.11g
H
CH11
2462 112.27 - - 100.71 27.8 17.41 | 33.65 | 100 209 P \%
2462MHz
2462 104.6 - - 93.04 27.8 17.41 | 33.65 | 100 209 A \%
2485.6 63.76 -10.24 74 51.98 27.96 17.48 | 33.66 | 100 209 P \%
2483.52 53.17 -0.83 54 41.42 27.94 17.47 | 33.66 | 100 209 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 40.97 -33.03 74 63.25 32.3 12.48 | 67.06 - - P H
7236 46.33 -27.67 74 60.73 37.17 14.4 65.97 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 44.08 -29.92 74 66.36 32.3 12.48 | 67.06 - - P \%
2412MHz
7236 44.98 -29.02 74 59.38 37.17 14.4 65.97 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C20 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.22 -32.78 74 63.44 32.54 12.24 67 - - P H
7311 45.8 -28.2 74 60.23 37 14.6 66.03 - - P | H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 43.71 -30.29 74 65.93 32.54 12.24 67 - - P \%
2437TMHz
7311 46.03 | -27.97 74 60.46 37 14.6 66.03 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C21 of C36
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 42.28 -31.72 74 64.42 32.8 12 66.94 - - P H
7386 45.89 -28.11 74 60.4 36.78 14.8 66.09 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 43.51 -30.49 74 65.65 32.8 12 66.94 - - P \Y
2462MHz
7386 45.76 -28.24 74 60.27 36.78 14.8 66.09 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C22 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.275 57.99 -16.01 74 46.9 27.49 17.24 | 33.64 397 204 P H
2390 47 -7 54 35.9 275 17.24 33.64 397 204 A H
* 2412 105.12 - - 93.9 27.6 17.27 | 33.65 397 204 P H
* 2412 97.39 - - 86.17 27.6 17.27 | 33.65 397 204 A H
802.11n H
HT20 H
CHO1 2390 64.67 -9.33 74 53.57 275 17.24 33.64 257 39 P \%
2412MHz 2390 5323 | -0.77 54 42.13 27.5 17.24 | 3364 | 257 | 39 AV
* 2412 115.37 - - 104.15 27.6 17.27 33.65 257 39 P \%
* 2412 107.62 - - 96.4 27.6 17.27 33.65 257 39 A \%
\%
\%
2363.48 554 -18.6 74 44.41 27.4 17.22 33.63 272 207 P H
2389.8 45.01 -8.99 54 33.91 275 17.24 33.64 272 207 A H
* 2437 106.75 - - 95.47 27.6 17.34 33.66 272 207 P H
* 2437 98.94 - - 87.66 27.6 17.34 33.66 272 207 A H
802.11n 2484.39 57.07 -16.93 74 45.32 27.94 17.48 33.67 272 207 P H
HT20 2487.12 46.58 -7.42 54 34.81 27.97 17.48 33.68 272 207 A H
CH 06 2389.8 58.61 -15.39 74 47.51 275 17.24 33.64 270 45 P Vv
2437MHz 2387 48.22 -5.78 54 37.16 | 27.47 | 17.23 | 3364 | 270 | 45 AV
* 2437 115.54 - - 104.26 27.6 17.34 33.66 270 45 P \%
* 2437 107.75 - - 96.47 27.6 17.34 33.66 270 45 A \%
2487.89 63.15 -10.85 74 51.36 27.98 17.49 33.68 270 45 P \%
2486.98 52.82 -1.18 54 41.05 27.97 17.48 33.68 270 45 A \%
TEL : 886-3-327-0868 Page Number : C23 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 100.81 - - 89.27 27.8 17.41 33.67 296 203 P H
* 2462 93.07 - - 81.53 27.8 17.41 | 33.67 | 296 | 203 A H
2499.16 57.65 -16.35 74 45.81 28 17.52 33.68 296 203 P H
2483.56 47.01 -6.99 54 35.27 27.94 17.47 33.67 296 203 A H
802.11n H
HT20 H
CH11 * 2462 112.7 - - 101.16 27.8 17.41 33.67 296 67 P \%
2462MHz * 2462 104.96 - - 93.42 27.8 17.41 33.67 296 67 A \Y
2485.56 63.31 -10.69 74 51.54 27.96 17.48 | 33.67 | 296 67 P \Y
2483.52 53.37 -0.63 54 41.63 27.94 17.47 | 33.67 | 296 67 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.72 -32.28 74 64 32.3 12.48 67.06 - - P H
H
H
H
802.11n H
HT20 H
CHO1 4824 4434 | -29.66 74 66.62 323 12.48 | 67.06 - - P |V
2412MHz \Vi
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C25 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 42.07 -31.93 74 64.29 32.54 12.24 67 - - P H
7311 45.06 -28.94 74 59.49 37 14.6 66.03 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 06 4874 44.17 -29.83 74 66.39 32.54 12.24 67 - - P \%
2437MHz 7311 45.8 -28.2 74 60.23 37 14.6 | 66.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C36
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 42.56 -31.44 74 64.7 32.8 12 66.94 - - P H
7386 45.64 -28.36 74 60.15 36.78 14.8 66.09 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH11 4924 42.85 -31.15 74 64.99 32.8 12 66.94 - - P \%
2462MHz 7386 46.23 | -27.77 74 60.74 | 36.78 14.8 | 66.09 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number 1 C27 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2387.14 56.01 -17.99 74 44.95 27.47 17.23 33.64 294 66 P H
2389.66 45.88 -8.12 54 34.78 275 17.24 33.64 294 66 A H
* 2422 98.32 - - 87.07 27.6 17.3 33.65 294 66 P H
* 2422 90.72 - - 79.47 27.6 17.3 33.65 294 66 A H
802.11n 2485.79 57.81 -16.19 74 46.04 27.96 17.48 33.67 294 66 P H
HT40 2491.88 46.83 -7.17 54 35.01 28 17.5 33.68 294 66 A H
CHO03 2387.84 64.55 -9.45 74 53.48 27.48 17.23 33.64 277 55 P \%
2422MHz 2389.94 53.48 | -0.52 54 42.38 27.5 17.24 | 33.64 | 277 | 55 AV
* 2422 110.04 - - 98.79 27.6 17.3 33.65 277 55 P \%
* 2422 102.6 - - 91.35 27.6 17.3 33.65 277 55 A \%
2498.95 62.64 -11.36 74 50.8 28 17.52 | 33.68 277 55 P \%
2492.02 52.24 -1.76 54 40.42 28 17.5 33.68 277 55 A \%
2381.96 56.04 -17.96 74 45.03 27.42 17.23 | 33.64 315 206 P H
2389.8 45.53 -8.47 54 34.43 275 17.24 33.64 315 206 A H
* 2437 99.6 - - 88.32 27.6 17.34 33.66 315 206 P H
* 2437 91.95 - - 80.67 27.6 17.34 33.66 315 206 A H
802.11n 2497.2 57.84 -16.16 74 46.01 28 17.51 33.68 315 206 P H
HT40 2492.58 46.97 -7.03 54 35.15 28 17.5 33.68 315 206 A H
CH 06 2389.94 58.89 -15.11 74 47.79 275 17.24 33.64 232 37 P Vv
2437MHz 2389.94 48.45 | -5.55 54 37.35 275 17.24 | 3364 | 232 | 37 AV
* 2437 110.07 - - 98.79 27.6 17.34 33.66 232 37 P Vv
* 2437 102.51 - - 91.23 27.6 17.34 33.66 232 37 A \%
2487.96 63.37 -10.63 74 51.58 27.98 17.49 33.68 232 37 P \%
2486.98 53.43 -0.57 54 41.66 27.97 17.48 33.68 232 37 A \%
TEL : 886-3-327-0868 Page Number : C28 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2372.4 55.67 -18.33 74 44.67 274 17.23 33.63 304 63 P H
2389.05 44.61 -9.39 54 33.52 27.49 17.24 | 33.64 | 304 63 A H
* 2452 95.14 - - 83.69 27.72 17.39 33.66 304 63 P H
* 2452 87.34 - - 75.89 27.72 17.39 33.66 304 63 A H
802.11n 2484.64 57.26 | -16.74 74 455 27.95 | 17.48 | 3367 | 304 | 63 P | H
HT40 2483.52 46.26 -7.74 54 34.52 27.94 17.47 33.67 304 63 A H
CH 09 2321.85 56.44 -17.56 74 45.57 27.28 17.2 33.61 297 69 P \%
2452MHz 2389.8 4757 | -6.43 54 36.47 275 17.24 | 33.64 | 297 | 69 AV
* 2452 108.24 - - 96.79 27.72 17.39 | 33.66 | 297 69 P \Y
* 2452 100.56 - - 89.11 27.72 17.39 | 33.66 | 297 69 A |V
2487.8 62.27 -11.73 74 50.48 27.98 17.49 33.68 297 69 P \%
2483.52 52.62 -1.38 54 40.88 27.94 17.47 | 33.67 | 297 69 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C29 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4844 41.35 -32.65 74 63.62 32.38 12.38 67.03 - - P H
7266 45.26 -28.74 74 59.63 37.14 14.48 65.99 - - P H
H
H
802.11n H
HT40 H
CH 03 4844 4249 |-3151 74 64.76 32.38 12.38 | 67.03 - - P |V
2422MHz 7266 44.64 -29.36 74 59.01 37.14 14.48 65.99 - - P \%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 43.37 -30.63 74 65.59 32.54 12.24 67 - - P H
7311 4595 | -28.05 74 60.38 37 14.6 66.03 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 06 4874 42.02 -31.98 74 64.24 32.54 12.24 67 - - P \%
2437MHz 7311 45.97 | -28.03 74 60.4 37 14.6 | 66.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C31 of C36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 42.55 -31.45 74 64.69 32.72 12.1 66.96 - - P H
7356 47.09 -26.91 74 61.47 36.96 14.73 | 66.07 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 09 4904 42.98 -31.02 74 65.12 32.72 12.1 66.96 - - P \%
2452MHz 7356 46.41 | -27.59 74 60.79 | 36.96 | 14.73 | 66.07 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

Emission above 18GHz

2.4GHz WIFI 802.11n HT40 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24879 42.45 -31.55 74 39.64 39.24 16.52 52.95 - - P
2.4GHz
802.11n
HT40 24637.8 41.58 -32.42 74 39.05 39.18 16.39 53.04 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C36

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450101A

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
73.47 27.03 |-12.97 40 42.07 13.25 1.61 29.9 - - P H
154.47 27.97 -15.53 43.5 38.33 17.12 2.35 29.83 - - P H
279.75 26.58 |-19.42 46 34.39 18.83 2.96 29.6 - - P H
4225 27.81 |-18.19 46 30.8 22.85 3.56 29.4 - - P H
747.3 35.63 -10.37 46 31.25 28.36 4.95 28.93 - - P H
941.2 36.72 -9.28 46 29.12 30.59 5.35 28.34 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 39.72 34.97 -5.03 40 43.45 20.06 1.12 29.66 107 169 Q \%
LF 92.1 27.26 -16.24 43.5 40.13 15.3 1.74 29.91 - - P \Y,
278.67 24.8 -21.2 46 32.64 18.81 2.95 29.6 - - P \%
494.6 27.83 -18.17 46 29.11 24.03 3.95 29.26 - - P \%
729.1 34.05 -11.95 46 30.31 27.9 4.8 28.96 - - P \Y,
949.6 37.08 -8.92 46 28.96 31.01 541 28.3 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C35 of C36
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C36 of C36
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Jesse Fan, Tim Lee and Wilson Wu

Relative Humidity : 50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D93
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

vel (dBuvim)

Date: 20240523 1 (@BuVim)

Date: 20240523

o o
. . i
: / N, S .
i At ok YT D b
o “
o o
N y
B = 56 o s S T e e T
P~ s
site oscuiz e oscHiz sy
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RO To03 000 VoM S000 5006 A A S A A
oo R coom T

o = o e —

310 2320, 2340, 2360, 2360, 2400, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MH2) Frequency (MHz)

site 03CHIZ-HY site $03CHI2-HY.

Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D2 of D93
FAX : 886-3-327-0855
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SPORTON LAB.

Report No. : FR450101A

vol (@Buvim) Date: 2024.05.23 ) (@Buvim) Date: 2024.05.23
130 130
1
110] e o)
Ve
o) %)
| PEAK 74
70| 0 I
~ \“'W*M»\w»wmw»m

50 OO PO OO VO 1% i

30| )

10] 10

0 220, 0. 2360, 7380, Za00. 215 000 0. S0 700 900 Zio.  Z00  Zs00.  Z700. 290,300
Froquency (MiHz) Frequency (Miz)
Site 03CH12-HY Site +03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2024.05.23 ) (@Buvim) Date: 2024.05.23
130) 130
o) — 10,
o) 9%
7o) 0
AVG 54

o 50 — .~
30| 3
10] 10

30 2. FTy 260, 780, 2400, 2415 000 0. S0 700 900 Zio.  Z00 2800 Z00.  Z900.3000

Froquency (MiHz) Frequency (Mo
Site 03CH12-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D93
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

ot dBuvi) vate:2024.05.23 1 aBuvimy oate: 20240523
13 130

10| 1of 1

o \\ o0 i

penc 74
,n i :
. 3 — e
s

. e . PO P ST———

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240523 1 @BuVim) Date: 20240523

\ | AVG 54
50 1$_4_M\,/f\v 50 = S———

310 2320, 240, 2360, 2360, 2400, 2420, 240, 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D4 of D93
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

) (@BuVim)

Date: 20240523

/’“\\

il gt 3

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 20240523

7o)
av6_ee 54|
e e

430 240, 2450, 2850, 2470, 2480, 2450, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D5 of D93
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

vel (dBuVim)

Date: 20240523

1 (@BuVim)

Date: 20240523

f
" P mmw’*\//v

50 (IPURLPER VIV RS WP VORI (ot s s

PEAK 74|

A b it

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

50 970 0. ey D 700, ey P 00 T Wm0 zoo  Zm00 Z6 @ 26003000
Froquoncy () Froquency (Wa)
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_91200_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @Buvim) Date: 20240523 ) @uvim) Date: 20240525
120 130
) o
7 \ g !
W//\V J A6 54
so —— 50 e
20 )
10 10
50 7930 0. oy 700 P . PTTNT: 00 T W mon Wl zoo W0 o @ 260030
Froquency (M) Froquency ()
Site. 03CHI2-HY Site. :03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

) (@BuVim)

Date: 20240523

el
< <
«
e e 78
7
BN
\//w%m»mrwnwmm

(L.

7 240, 2450, 2860, 2470, 2480, 490, 2500
Froquency (MHz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 2024.05.23
130)
L e
%0 \
7
N
M~ 1 AVG_BE 54|
N e
50
30
10
30 240 250, 2460 2470, 280, 2400, 250
Frequency (MHz)
Site. 03CHI2-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D7 of D93
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

vel (dBuvim)

Date: 20240523 1 (@BuVim) Date: 20240523

.
Snm\ 90/
\ PEAK_BE (74 PEAK 74
] \M« 7"

PRI P

ettt
o sttt st o A R A VOO OE I  Lat
30 30
10 10
2460 2463, 2465, 2467, 2469, 2471, 2473, 2475. 2477, 2479, 2481. 2483, 2485, 2487, 2480, 2491, 2493, 2495, 2497. 2500 1000 300, 500, 700, 1900. 2100, 2300, 2500, 270, 29003000
Frequency (MHz) Frequency (MHz)
Site 03CHI2-HY Site : 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORTZONTAL Condition :PEAK_74 3m HORN_9120D_02114 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240523 1 @BuVim)

Date: 20240523

1
o

%0 9%

N
7 \\ 7
N AV e Jsa AVG 54
5o —_— 50 e———
I —
30 3
10 10
460 2463, 2465, 2467, 2460, 2474, 2473, 2475, 2477, 2470 2481, 2485 2485, 2487, 2480, 2401, 2403, 2405, 2497, 2600 000 o0 G0 W00 800 200 200 2600 Z/00 20003000
Frequency (W) Froquency (M2

site 03CHI2-HY St $03CHIZHY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D8 of D93
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FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 Vertical

Fundamental

vel (dBuvim)

Date: 20240523

1 (g8

)

I

INNAEN

Date: 20240523

\. pEAK B |74 PEAK 74
7 . g
Nt Moot "
. e A M R
SR S Ay s T S
50/ 50/ b
30 30
10 10
60 2463, 2455 2467, 2460, 2471, 2475, 2475, 27T, 2473, 248 2483, 2485 2407, 2460, 2407, 2405, 2405, 2457, 2500 00 o6 A0 o6 600 ZOo %00 200 200 26003000
Froquency (M) Froquency (Mie)
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_91200_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @Buvim) Date: 20240523 ) (Buvim) Date: 20240523
130 130
.,
o \\,\ o
a0 N a0
7 \ g
e AV B 54| av6 54|
50 50 —
I B O B
30 30
10 10
50 2455 2465, 2467, 2460, 24T 2475, 2475, 2477, 2470 2467 2465, 2485, 2467, 2460, 2491, 2495, 2405, 2497, 7500 0 TG W0 o W00 o 00 B0 2. 200300
Frequency (Mz) Frequency (W)
Site. 03CHI2-HY Site :03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D9 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Peak

vel (dBuvim) Date: 20240518

1 (@BuVim)

Date: 20240518

PEAK 74

p Y AN A

’" i ——

310 2320, 2340, 2360, 2380, 240, 215
Frequency (MH2)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

000 1300, 500, 700, 7900, 100, 2300, 2500,
Frequency (MHz)
site :03CHI2-HY.
Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

270, 2900.3000

Avg.

) dBuVim) Date: 20240518

1 (@BuVim)

Date: 20240518

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

310 2320, 2340, 2360, 2360, 2400, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MH2) Frequency (MHz)

site 03CHIZ-HY site $03CHI2-HY.

Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D10 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1 Vertical

Fundamental

vel (dBuVim)

Date: 20240518

1 (@BuVim)

Date: 20240518

peAk 74
. " t
P — SIUUPABI PSS e T
- " o

5o ot s

20 e

10 10

310 2920, 2540 2360, 700, 2400 2415 %00 00 iS00 00 1900 2100 2300 2800 2700 20003000
Froquency (2 Frequency (iz)
site 03CH12-HY Site :03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @Bavim) Date: 20240518 ) @Buvim) Date: 20240518
130 130
o o
oo 9
7o 7
AV 54

L S S 50 —— =
20 e
10 10

S0 2520 2540, 260, 730, 2400, 15 %00 00 S0 00 1900 200 2300 2600 2700 20003000

Froquency (MHz) Frequency (W)
site 03CH12-HY Site :03CHI2-HY
Condition AV6_BE_54 3m HORN_91200_02114 VERTICAL Condition

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

: AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

vel (dBuVim)

Date: 2024.05-18 1 (@BuVim)

Date: 20240518

PEAK 74|
70| i

. o ‘

- J | Moo stetimmsnio]
o sttt sbsebiged i -

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 0 200, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240518 1 @BuVim) Date: 20240518

A6 54
o
20 )
10 10
50 7930 0. oy 700 P . PTTNT: 00 T W mon Wl zoo W0 o @ 260030
Froquency (M) Froquency ()

Site. 03CHI2-HY Site :03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D12 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

- vat: 20240518
12
0
U ——
o
i
7 M
i
P st B A st oo A
s
xq
e
7 Za0. 7150 860, 20 7160 750 7500
Froauoncy (i)
Site. 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 6o Date 20240518
12
o
e
o \
" k
50l \¥ —
xq
1
5 Zaio. 750 7350 3570, Zi80. Zi00. 7500
Froquoncy (s
Site. 03CHI2-HY
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

vel (dBuVim)

Date: 2024.05-18

1 (@BuVim)

Date: 20240518

o

T

ik :

\

. ik

Peak

1 ,M‘M ol sapiie]
RR——— A ——
btk o gt v o I
E
10
50 970 0. ey D 700, P 00 T Wm0 zoo  Zm00 Z6 @ 26003000
Froquoncy () Froquency (Wa)
03CHI2-HY Site :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_91200_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

|
,/ AVG_54)
e — —— 50 = —
e
.
o
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D14 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

) (@BuVim)

Date: 20240518
1
I —
0 N
90 MWL\,\
Mo, pen o 74
7 e S
R O A
s
x
e
] 0. 750 Za60. . zi00 7m0, 500
Froquoncy (i)
sire 03CHI2-HY
Condition

PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left Blank

Avg.

Date: 20240518

ave_ee 54|

430 240, 2450,

Site 03CHIZ-HY
Condition

26 D

0. 2470,
Froquency (MHz)

AV6_BE_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2480, 2450, 2500

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e ot 20200547 i) o 20200547
0 o
» m ,
I
o o
e o ek s
o p
N i
ol GNP o A S S SR B - O T A -
« w
o N
p p
oo RS TS T 2R AR AT TS A7 7S AT AR A8 T AR AR T T 700 oM e w  mm mo e meomme
Fetasoncy i uancy
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o) o . o 2240547
o =
- -
o w
n n
Sl o e M54
« : w ™
J_ﬂ«wﬂﬁu_t_,,——/—/“”"‘g
» o
p P
o i AR T T AT AT TS AT A7 T A AR AT A e A T T 70 o TG mw mm me e meomme
ooy i Huoncy
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

vel (dBuvim)

Date: 20240517 1 (@BuVim) Date: 20240517

o) %0
PEAK_BE [74 PEAK 74|
70| i ]
Mo e Mo

1
st st bl

]
Tl L

2450 2463, 2455. 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2467 2489, 2491, 2493, 2495, 2497. 2500 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site +03CHI2-HY.
Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Oate: 20240547 ) @Bovim) Date: 20240517
130 120
r o
s %0
7 o
\ A6 et |54 | VG 54
50 50
[ B S E——
2 P
1o 10
460 2463, 2465, 2467, 2465, 471, 473 2475, 2477, 2475, 2401, 2483, 485 2487, 2489, 2451, 2453, 2495, 24T, 2500 00 To W wen e Zoo B0 6 7o 28003000
Frequency (i Frequency ()
Site. 03CHI2-HY Site :03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D17 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Peak

Avg.

. "
S e S 2
50/ e B 50/ el L PR st 1
e it
R g Sttt
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition

+PEAK_74 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

) (dBuVim) Date: 20240523 ) dBuVim) Date: 20240523
130 130
0l ol
o) o)
7 70
VG 54 AvG 54
50) 50)
30 30
10) 0]
AAT0 1475 AATS. TAATI. 1AATO. TAAB\. 14485, 1AAB5. 14487, 1AABS. TAAS1. 14403 14405 14497, 14 4470 AAT5. AATS. TAATI. 1AATO. TAAB1. 14AB5. 144G, 1A4B7. 1AABO. A4S, 14405, 14495 14497, 14
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL
) dBuVim) Date: 20240523 ) @BuVim) Date: 20240523
130 130
10l ol
o) o)
7 70
AvG 54 AVG 54
50) 50) -
30 30
10) 0]
7700 7730, 17750, 17770, 17790 17810, 17830. 17850, 17870, 17890. 17910 17930. 17950 17970. 18 7700 7730, 17750, 1770, 17790 17810, 17830, 17850, 17670, 17890. 17910 17930. 17950 17970. 180
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868

Page Number : D19 of D93
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

) @Bavim) Date: 2024.05.23 ) @uvim) Date: 20240525
130 130
o 1o
a0 a0
peAK 74 peAK 74
7 g
A6 gl AV
50/ T 2, T . 50/ 3. = L
—
Wﬂwrww I & e
20 l E
10 | 10
00 4000, T w000, o000, 2000, Faow. Teoon a0 700 4000, Ty w00, o000, 72000, 000, T6000 o000
Froquoncy (M) Froquency (We)
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D20 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

vel (BuVim) Date: 20240523

1 (dBuVim)

Date: 20240523

VG 54

ave 54

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

17.7G
~18G
Avg

Froquency (MHz) Frequency (Miz)

Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

) @BuVim) Date: 20240523 1 @BuVim) Date: 20240523
130 130
ol ol
o) %)
7o) i

ava 54 avG 54

e 50
30| 3
10] 10

7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Site
Condition

7700 17730, 17750 17770, 17790, 17810, 17830. 17850 17870, 17891
Froquency (MHz)

ncy
+03CHI2-HY.
: AV6_54 3m HORN_9120D_02114 VERTICAL

0. 17910, 17930, 17950, 17970 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

) (@BuVim) Date: 20240523 1 (dBuVim) Date: 20240523
130 130
ol 0l
o) %0
PEAK 74 PEAK 74|
70| i
VG s AVG 54
e 2 — Gz — 50 > =
S e e T O e
[ e e e
30| 3
10] 10
000 4000, 5000. 000, 0000, 12000 4000, 16000, 8000 000 4000. 5000, 8000, 10000, 12000, 14000, 6000, 18000
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D22 of D93
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

) (dBuVim) Date: 20240523

) dBuVim)

VG 54

Dato: 20240523

AvG 54

AAT0 1475 AATS. TAATI. 1AATO. TAAB\. 14485, 1AAB5. 14487, 1AABS. TAAS1. 14403 14405 14497, 14

4470 AAT5. AATS. TAATI. 1AATO. TAAB1. 14AB5. 144G, 1A4B7. 1AABO. A4S, 14405, 14495 14497, 14

17.7G
~18G
Avg

Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL
) dBuVim) Date: 20240523 ) @BuVim) Date: 20240523

AvG 54

AVG 54

Site
Condi

7700 7730, 17750, 17770, 17790 17810, 17830. 17850, 17870, 17890. 17910 17930. 17950 17970. 18
Froquency (MHz)
03CHIZ-HY
ition AV6_54 3m HORN_9120D_02114 HORTZONTAL

7700 7730, 17750, 1770, 17790 17810, 17830, 17850, 17670, 17890. 17910 17930. 17950 17970. 180
Frequency (MHz)

Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak

Avg.

o o

o ‘ .. I ‘ e ———
[ Ll A ol =

Condition Condition

PEAK_74 3m HORN_9120D_02114 HORIZONTAL

+PEAK_74 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

) (dBuVim)

Date: 20240524 ) dBuVim) Date: 20240524
130 130
0l ol
o) o)
7 70
VG 54 AvG 54
50) 50)
30 30
10) 0]
AAT0 1475 AATS. TAATI. 1AATO. TAAB\. 14485, 1AAB5. 14487, 1AABS. TAAS1. 14403 14405 14497, 14 4470 AAT5. AATS. TAATI. 1AATO. TAAB1. 14AB5. 144G, 1A4B7. 1AABO. A4S, 14405, 14495 14497, 14
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL
) dBuVim) Date: 20240524 ) @BuVim) Date: 20240524

AvG 54

AVG 54

7700 7730, 17750, 17770, 17790 17810, 17830. 17850, 17870, 17890. 17910 17930. 17950 17970. 18
Froquency (MHz)

7700 7730, 17750, 1770, 17790 17810, 17830, 17850, 17670, 17890. 17910 17930. 17950 17970. 180
ncy ( Frequency (MHz)

Site 03CHIZ-HY Site 03CHIZ-HY

Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868

Page Number : D25 of D93
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

) (@BuVim)

Date: 2024.05.24 ) @Buvim) Date: 2024.05.24
130 130
1o 1o
2 %
pea 74 peaK 74|
7 70
avs s Avs 2
s 2 R e————— S 5 ——
5 ——
o WM«J"’“‘T‘A/J“ D TR PRSP s
2 l 3
1o | 10
00 4000 5000 w000, 70000, T2000. 4000 Te000. ) 00 4000, 000, 5000 o000 T2000. 000, 76000 78000
requency (Wir) Frequency (Wie)
site 03CH12-HY site £ 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_02114 HORTZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D26 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

) (dBuVim)

Date: 20240524

) dBuVim)

VG 54

Dato: 20240524

AvG 54

AAT0 1475 AATS. TAATI. 1AATO. TAAB\. 14485, 1AAB5. 14487, 1AABS. TAAS1. 14403 14405 14497, 14

17.7G
~18G
Avg

4470 AAT5. AATS. TAATI. 1AATO. TAAB1. 14AB5. 144G, 1A4B7. 1AABO. A4S, 14405, 14495 14497, 14
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL
) dBuVim) Date: 20240524 ) @BuVim) Date: 20240524

AvG 54

AVG 54

Site

Condition

7700 7730, 17750, 17770, 17790, 1710, 17830. 17850 17670, 17890, 17910 17930. 17950. 17970
Froquency (MHz)
03CHIZ-HY

AV6_54 3m HORN_9120D_02114 HORTZONTAL

[T

Site

Condition

7700 7730, 17750, 17770, 17790 17810, 17830. 17850 17870, 17890. 17910 17930. 17950, 17970.
Frequency (MHz)

03CHIZ-HY
AV6_54 3m HORN_9120D_02114 VERTICAL

80

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 (dBuVim) Date: 2024.05.24 ) (@Buvim) Date: 2024.05.24
130 130
10} o)
o) %)
PEAK 74 PEAK 74
7o) )
AvG 54 avG ¢
50| 2| T 50 . 2
P e (PG SRR B
30| 30
10] 10
000 4000. 00, 000, 10000, 72000, 400, 76000, 8000 000 4000. 5000 000, 10000 12000, 14000, 600, 18000
Frequency (MiHz) Frequency (Miz)
Site 03CH12-HY Site :03CHI2-HY
Condition PEAK_74 3m HORN_9120D_02114 HORTZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D28 of D93
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

1 (g8

)

Date: 20240524

) dBuVim)

Dato: 20240524
130 130
0l ol
o) o)
7 70
VG 54 AvG 54
50) 50)
30 30
10) 0]
AAT0 1475 AATS. TAATI. 1AATO. TAAB\. 14485, 1AAB5. 14487, 1AABS. TAAS1. 14403 14405 14497, 14 4470 AAT5. AATS. TAATI. 1AATO. TAAB1. 14AB5. 144G, 1A4B7. 1AABO. A4S, 14405, 14495 14497, 14
Frequency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_02114 HORTZONTAL Condition AV6_54 3m HORN_9120D_02114 VERTICAL
) dBuVim)

Date: 20240524

) @BuVim)

Date: 20240524

AvG 54

AVG 54

7700 7730, 17750, 17770, 17790, 17810, 17830. 17850
Froquency (s

Site

03CHIZ-HY

7670, 17890, 17910, 17930, 17950, 17970, 18
4e)

7700 7730, 17750, 17770, 17790 17810, 17830. 17850 17870, 17890. 17910 17930. 17950, 17970.
Frequency (MHz)

80

Site

03CHIZ-HY

Condition

AV6_54 3m HORN_9120D_02114 HORTZONTAL

17.7G
~18G
Avg

Condition AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g SHF

Horizontal

Vertical

Peak

Avg.

1 dBuVim) Date: 20240526

Date: 20240526

PEAK 74

PEAK 74
70 70
V654 V6 54
50 50 |
B
DUV SV ST O S R s S 1ne USRI UV ORI SR DURUOU Y DS aeu v
30) 30|
1) 10
5000 19000, 20000, 21000, 22000. 23000, 24000, 25000 5000 15000, 20000, 21000, 22000. 23000, 24000, 25000
Frequency (MiHz) Frequency (MiHz)
Site 03CHIZ-HY Site 03CHIZ-HY
Condition PEAK_74 Im SHF HORN BBHA9170993 HORIZONTAL

Condition PEAK_74 Im SHF HORN BBHA9170993 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal Vertical

Date: 20240525 ) g8y Date: 20240525

ap ap

. R B

I s— |
P . P
2 i A 5 bt
0y a 3 I e 1 2 N —
" e 3
W LW N o
P I
T S I S e o ae w0
Frequency (MHz) Frequency (MHz)

site o3cHiz HY site oscHiz HY

Condition QP 3m BILOG_37059_231103_L HORIZONTAL Condition QP 3m BILOG_37059_231103_L VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number : D31 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

vel (dBuvim)

Date: 20240524

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s gBim) Date 20240524
154 150
19 o
o / o)
penc 74
£ // L i
J/ UV | DA G o
oA e AT
P 5
s 3
e 1
S0 . 740 60 e 7300 715 o0 Ton W e e aon B0 mm a7 2003m0
Frequency O Freduency MH2)
sire o3cHIZHY site < 03CHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KHz SWTiAuto  RBWS1000.000KHz VBW:3000.000KHz SWTiAuto
s aBuvim) Date 20240524 . Date 20240524
1 10
1o o
~~
o - a0
e / m !
I e 54
s 1 s — e
- —— =
xq 3
1 1
S0 27 40, 760, 7380 7200, = o00 T moo T 7o w0z 70 78003000
Freauency ) Freuency (k)
sire o3cHIZ HY site < 03CHIZ HY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Vertical Fundamental

vel (dBuVim)

Date: 20240524 1 (@BuVim) Date: 20240524

9 / 9%
" ] " =
- -

o bttt
D SO T RO SO e i

s0f 50

30 30

10f 10

310 2320, 240, 2360, 280, 2400, 215 000 300, 500, 700, 1900. 2100, 200, 2500, 2700, 2900.3000
Frequency (MHz) Frequency (MHz)

Site 03CH12-HY Site :03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

p—
o / o
n / n
/

|~ A6 54

o o e
e e pa———

Site 03CHI2-HY Site :03CHI2-HY
Condition 'AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D33 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o) [ . R
I o
" 11n :
w /—\ o
ek 14
. .
, T, PO S
o [ POV VIS W ST AV Ul
" "
¥ N
i T E L o ST T
P epncy o
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. R . R
b o
o o
. -
50 T o~ 50 —
" "
¥ N
i o i o B B e
. ovancs
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D34 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

) (@BuVim)

Date: 20240518

\ e o 74
n

N

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 20240518

\,,\ av6_ee 54|
50 e E———

430 240, 2450, 2850, 2470, 2480, 2450, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D35 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental

vel (dBuVim)

Date: 2024.05-18 1 (@BuVim) Date: 20240518

PEAK 74|
70| i
4 b

|
st — s
50| oA gt A A
30| 3
10] 10
310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BuVim)

Date: 20240518 1 @BuVim) Date: 20240518

«

310 2320, 240, 2360,

2360, 2400, 2420, 240, 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D36 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical Fundamental

Peak

) (@BuVim)

K PEAK_BE 74
—
4
.
q

Site

Condition

03CHIZ-HY
PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

Date: 20240518

Av6_Be 54|

430

Site
Condition

240,

2450, 2850, 2470, 2480, 2450, 2500
Froquency (MHz)

03CHIZ-HY

AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D37 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental

vel (dBuvim)

Date: 20240518 1 (@BuVim) Date: 20240518

o) %0
PEAK_BE [74
70| \

s o i e
ot ARSI o e v SO S

PEAK 74|

2450 2463, 2455, 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2467 2489, 2491, 2493, 2495, 2497. 2500 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site +03CHI2-HY.
Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240518 ) (@Buvim) Date: 20240518
1 130
o 0
1
e
90| AN 90/
o \ o
\ AVG_BE 54| AVG 54|
5o e 50 P (L — —
30 Y
1o 10
460 2463, 2465, 2467, 2460, 2471, 2473 2475, 2477, 2470, 461 2485 2485, 2487, 2480, 2491, 2493, 2495, 497, 2500 500 00 S0 w0 100 Zob 200 2600 Z0h  Z900.3000
Frequency (Mz) Frequency (W)
Site. 03CHI2-HY Site :03CH12-HY
Condition /AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D38 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

vel (dBuvim)

Date: 20240518

1 (@BuVim)

Date: 20240518

PEAK_BE [74

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

\M penc 74
n m
g — . 5
gl | T b cgosiord
e
S O Ao
w w b
xq P
e 10
50" 2465, 2455 2467, 2469, 2471, 2475 2475, 2477, 2475, 40T 2455, 2405, 2467, 2495 2451 2493 2495, 24T 2500 00 oo W Too T Zio 0 gm0 Zio 76003000
Froauoncy M pA——
sire 03cHI2-HY site £ 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition :PEAK_74 3m HORN_9120D_02114 VERTICAL
RBWA000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWTiAuto
1 aBuvim) Date 20240518 1 gBuvim) Date 20240518
12 130
.
o o
a0 \\ %0
e N m
N avs_ee 54| | V6 54
s 5 S R B S e
xq P
1 1
o0 7455 2455, 2467, 2450, 2471 2475, 2475 2477, 2470 AT, 2405 4TS, 2497 2480, 24T, 2468, 2495 2497 2600 00 oo W oo T Zo 0 g0 Zo 7003000
Froquoncy Oz pA———
sire 03cHI2-HY Site :03CHIZ-HY
Condition AVG_BE_54 3m HORN_91200_02114 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D39 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

vel (dBuvim)

Date: 20240518 1 (@BuVim)

Date: 20240518

PEAK 74

) “'/ ’ WMWJ LMW
1
-y oot TSP
50

o ttpbogAprn ”
50)

310 220, 2340,

2360, 2380, 240, 215 000 1300, 500, 700, 7900, 100, 2300, 200 2700 29003000
Frequency (MH2) Frequency (MHz)
site 03CHIZ-HY site :03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) dBuVim)

Date: 20240518 1 (@BuVim)

Date: 20240518

1
a0 [ — 90 !
7o / 70 ‘ i
) AvG 54
“ . 0 e

Tttt

310 2320, 2340,

2360, 2360, 2400, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MH2) Frequency (MHz)
site 03CHIZ-HY site $03CHI2-HY.
Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D40 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Vertical Fundamental

vel (dBuVim)

Date: 20240518 1 (@BuVim)

Date: 20240518

1
ol

/Aw
o)

/

%0
PEAK 74|
70| - i
——

e | Bt gy
P O RO Y SN PR R o et it

30 2320, 2340, 2360, 2380, 2400, 215 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

70 // 70
o S — u S —
— ——
P .
Site 03CHI2-HY Site :03CHI2-HY
Condition 'AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D41 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental

vel (dBuVim)

Date: 2024.05-18 1 (@BuVim)

Date: 20240518

4

|
] )

" \

" / o “
I

/ i Rton
T gttt b bbbt )

e 50

30| 3

10] 10

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240518 1 @BuVim) Date: 20240518

o f_v» \ %
7o £ o
/ \
/ VG 54|
50 B 5 e E——
F——
2 3
1o 10
310 20, FoTy 60, 7560, 2400 700, PTTT %00 To Wm0 oo T Zie0 200 2800 2700 79003000
Frequency (MHz) Freduency (W)

site 03CH12-HY Site 1 03CHI2-HY
Condition AV6_BE_54 3m HORN_91200_02114 HORTZONTAL Condition + AV6_54 3m HORN_9120D_02114 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D42 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal Fundamental

) (@BuVim)

Date: 20240518

. \
™ en o 74

I
St

B T

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 20240518

7o)
av6_ee 54|

430 240, 2450, 2850, 2470, 2480, 2450, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D43 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Vertical

Fundamental

vel (dBuVim) Date: 2024.05-18 1 (@BuVim) Date: 20240518

;
} ek 14
7 thM/ B j
v

BPOVH e N S
OO T SN0 OOt e st i
50| g
30| )
10] 10
310 2320, 740, Z60. 280, 2400, 220, 20 2450 000 0. S0 700 %00 Zio.  Z00 2500 2700 Z900.3000
Frequency (MiHz) Frequency (Miz)
Site 03CH12-HY Site +03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2024.05.18 ) (@Buvim) Date: 2024.05.18
130) 130
o) 10,
o) m 9%
70l 7 70
S/
_/ AV 54
50 — 50 — — —
30| 3
10] 10
310 2320, a0, Z60. Z60 2400, 20, 440, 24 000 0. S0 700 900 Zio.  Z00 2800 Z00.  Z000.3000
Frequency (MiHz) Frequency (Mo
Site 03CH12-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D44 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

) (@BuVim)

Date: 20240518

\\"\-w\ PEAK_BE 74
n
A . H

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left Blank

Date: 20240518

\%’— ave_ee 54|
e ———|

430 240, 2450, 2850, 2470, 2480, 2450, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : D45 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

vel (dBuvim)

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

J— iy —
o o
w 11n .
o N o
N
g . ek 20
) ol B f
o T ol bkttt syttt | |
» »
y "
R I I
o iy eyt
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s —— iy ——
o o
w “u
[
" \ w
70/ \ 70,
e
S~ AG_e 54| G 5t
50/ ———— ] 50/ o ———
» "
¥ "
RS SRS T R S TS AeS i e i o 0 I T = A
e iy T
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D46 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Vertical Fundamental

vel (dBuvim) Date: 20240517 1 (@BuVim) Date: 20240518

130 130
B

ol T, 0l
o) %0

PEAK_BE [74 PEAK 74|
70| o i

= 7 f
s,
et POV SRS R S
« A S ——
“ SR S SO O e oo e

30| 3
10] 10

2450 2463, 2455. 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2467 2489, 2491, 2493, 2495, 2497. 2500 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000

Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BuVim) Date: 20240517 1 @BuVim) Date: 20240518

AV e 54|

VG 54
e 50 —— B —
e
30| 3
10] 10
460 2463, 2455, 2467. 2460, 2471, 2473, 2475, 2477, 2470, 2481, 2483, 2485, 2457, 2489, 2491, 2493, 2495, 2497, 2500 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D47 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 @Buvim) Dote: 2024.05-18 ) @Bvim) Dote: 2024.05.24
130) 130
19 9
%0 9
pEAK 74 pEAK 74
i 7
AvG s v sy
B i gt
R P P R S R [ R S Ee e S i S
byt bt
30 30
10 10
000 4000, 000, w00, 70000, 2000 000, 76000 T80 000 4000, 5000 000, 0000, 72000, Ta000. 76000, 78000
Frequency (MHa) Freauency (WHz)
site 03CHIZ-HY site $03CHIZ-HY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D48 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Vertical

vel (dBuVim)

Date: 20240518 1 (dBuVim) Date: 20240518
130 130
ol 0l
o) %0
70| i

VG 54 ave 54
e 50
30| 3
10] 10

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz)

Frequency (Miz)

Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240518 1 @BuVim) Date: 20240518
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e — 50
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868

Page Number : D49 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

) (@BuVim)

Date: 20240518 1 (dBuVim) Date: 20240518
130 130
ol 0l
o) %0
PEAK 74 PEAK 74|
70| i
av6_s4f AV
50| por— T s T o
S e 1 e b
o o et ks
30| l 3
10] ‘ 10
000 4000, 5000. 000, 0000, 12000 4000, 16000, 8000 000 4000. 5000, 8000, 10000, 12000, 14000, 6000, 18000
roquoncy (Miz) Frequency (Miz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D50 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

14.47G
~14.5G
Avg.

vel (dBuVim)

Date: 20240518 1 (dBuVim) Date: 20240518
130 130
ol 0l
o) %0
70| i
VG 54 ave 54
e 50
30| 3
10] 10
14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg

Date: 20240518 1 @BuVim)

Date: 20240518

avG 54

Site 03CHIZ-HY
Condition

7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

AV6_54 3m HORN_9120D_02114 HORIZONTAL

oy

Site +03CHI2-HY.
Condition

7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

: AV6_54 3m HORN_9120D_02114 VERTICAL

ncy

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D51 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

) (@BuVim) Date: 20240518 1 (dBuVim) Date: 20240518
130 130
ol 0l
o) %0
PEAK 74 PEAK 74|
70| i
av6_s4f VG 544
50 1 Y S s 50 1 - T e b
[ SU——— e e
30| 3
10] 10
000 4000, 5000. 000, 0000, 12000 4000, 16000, 8000 000 4000. 5000, 8000, 10000, 12000, 14000, 6000, 18000
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D52 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Froquency (MHz)

vel (dBuVim) Date: 20240518 1 (dBuVim) Date: 20240518
130 130
ol 0l
o) %0
70| i
VG 54 ave 54
e 50
30| 3
10] 10
14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240518 1 @BuVim) Date: 20240518

130 130

ol ol

o) %)

7o) i

ava 54 avG 54
e = 50
O L IS SN SN USSR S I D S SO O S oo U — =
30| 3
10] 10

Site

17.7G
~18G
Avg

Condition

7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

oy
03CHIZ-HY
AV6_54 3m HORN_9120D_02114 HORIZONTAL

ncy
Site +03CHI2-HY.
Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

7700 17730, 17750 17770, 17790, 17610, 17830, 17850 17870, 17890, 1790, 17930. 17950.
Froquency (MHz)

7970, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D53 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak

Avg.

e ==L .
L A R P o= == g A e = 50l = - — = T ——
i R I s s e A

Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D54 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Vertical

vel (dBuVim)

Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
70| i

VG 54 ave 54
e 50
30| 3
10] 10

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

Froquency (MHz)

Frequency (Miz)

Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
S I DU B R RO R Rveo B————— IR
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868

Page Number : D55 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

2 Horizontal Vertical

) (@BuVim) Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
PEAK 74 PEAK 74|
70| i
av6_ssl AVG
A
e | e 50 . 2
[t o Pt
30| l 3
10] ‘ 10
000 4000, 5000. 000, 0000, 12000 4000, 16000, 8000 000 4000. 5000, 8000, 10000, 12000, 14000, 6000, 18000
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D56 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

vel (dBuVim)

Date: 20240524 1 (dBuVim)

Date: 20240524

VG 54

ave 54

14470 14ATS. 14AT5. 1AATT. 1AATO. 1441 14483 14435 14487 14480, 14401

493 144%S. 14497 14500

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
. IS A VU S v —————— (O S U S VN U SPm——_——— e
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition

17.7G
~18G
Avg

: AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D57 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

) (@BuVim)

Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
PEAK 74 PEAK 74|
70| i
av_s4] AV
50| | 2. e A S 50 B s e—— e
b st
30| 3
10] 10
000 4000, 5000. 000, 0000, 12000 4000, 16000, 8000 000 4000. 5000, 8000, 10000, 12000, 14000, 6000, 18000
roquoncy (Miz) Frequency (Miz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D58 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

vel (dBuVim)

Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
70| i

VG 54 ave 54
e 50
30| 3
10] 10

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

Froquency (MHz)

Frequency (Miz)

Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
- B (SaE s e e | IS I .
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-0868

Page Number : D59 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Horizontal Fundamental

vel (dBuvim) Date: 20240524 1 (@BuVim)

Date: 20240524

PEAK 74

|
/ ’" B S
<
! st S A
50 - oA b B i A

310 220, 2340,

2360, 2380, 240, 215 000 1300, 500, 700, 7900, 100, 2300, 200 2700 29003000
Frequency (MH2) Frequency (MHz)

site 03CHIZ-HY site +03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) dBuVim) Date: 20240524 1 (@BuVim)

Date: 20240524

310 2320, 2340,

2360, 2360, 2400, 215 000 30, 0. 100 100, 2100, 230 2500 2700, 2900.3000
Frequency (MH2) Frequency (MHz)

site 03CHIZ-HY site £ 03CHI2-HY.

Condition AV6_BE_54 3m HORN_9120b_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D60 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

vel(@Buvim) Date: 2024.05.24 J (@Buvim) Date: 2024.05.24
130) 130
1
110 7 e o)
PEAK 74
7 o~ 70
s,
s
it
A b i
50 50 e
30 3
10 10
0 220, 2540 260, 7360, 240, s 000 oo, sn awn 1900, o0 200 200, 29003000
Frequency (MiHa) Froquency (Wiz)
Site 03CHI2-HY Site $03CHIZHY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition +PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000000KHz VBW:3000000KHz SWT:Auto
) @Buvim) Date: 2024.05.24 ) (6Buvim) Date: 2024.05.24
130) 130
10 o
1
. f .
o / "
AV 54
W 50
30 3
10 10
0 2. 240, Z60. 560, 200, s 000 o0 G0 W00 800 200 200 2600 Z/00 20003000
Frequency (WHa) Froquency (M2
Site 03CHI2-HY Site +03CHIZHY
Condition AVG_BE_54 3m HORN_9120D_02114 VERTICAL Condition + AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D61 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

vel (dBuVim) Date: 20240524 1 (@BuVim)

Date: 20240524

90l /_HWV\\ ‘

%0
PEAK 74|
70| i
e B R

. T
50l P " it b

310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY Site :03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240524 1 @BuVim)

o0 /m o)

S G AU WS S

Date: 20240524

310 2320, 240, 2360, 2360, 2400, 2420, 240, 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY Site +03CHI2-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D62 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Condition

Peak

) (@BuVim)

Date: 20240524

O
50 AN

N

PEAK_BE 74

7 240, 2450, 2860, 2t
Froquency (MHz)
03CHI2-HY

0.

PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

2480, 2490, 2500

Left blank

Avg.

Date: 20240524

AN

av6_ee 54|

Condition

430 240, 2450, 2850, 2470,
Froquency (MHz)

03CHIZ-HY

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL

2480, 2450, 2500

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D63 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental

vel (dBuVim)

Date: 20240524 1 (@BuVim)

Date: 20240524

/»A—v*\ o) b

L

ek s
s /
———— g st Ay erite
bttt oy b A b A
« w
o N
p p
o 7 o e 0 700 iz i oM e mw  mm mo e meomme
oy i) uancy
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240524 1 @BuVim)

) / . t
50l _’/ mii

Date: 20240524

_—————————— ¢ 50
30| 3
10] 10
310 2320, 240, 2360, 2360, 2400, 2420, 240, 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D64 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

) (@BuVim)

Date: 20240524

PEAK_BE 74

.
M et et

Peak

240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)

03CHI2-HY

PEAK_BE_74 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left Blank

Avg.

Date: 20240524

— ave_ee 54|

240, 2450, 26

0. 2470, 2480, 2450, 2500
Froquency (MHz)

03CHIZ-HY
AV6_BE_54 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D65 of D93



SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

vel (dBuvim)

Date: 20240524

1 (@BuVim)

Date: 20240524

et A,

PEAK_BE [74

"

O S U ST TS OIS Syt

PEAK 74|

Metnitnreisstopesiodol

2450 2463, 2455, 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2487, 2489, 2491, 2493, 2495, 2497

000 300, 0. o 100, 2100, 2300,

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

O
Freaencs i) roauency iz
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— oate: 2024.0524 — oate: 20240524
1 15
o o
oo { o
7 \ 7
™ AVG_BE |54 | AVG_54)
50/ \x 50|
=] A e —— —
P 5
1w r
oo 55 iS5 2957 A5G ZATTZA7A 247 2477 2470 20T 2465 AR TAST ARG ZioT 7495 2005 2T 700 T T B T [ T8
roamency M) roauency g
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D66 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

vel (dBuvim)

Date: 20240524 1 (@BuVim)

B
S - ol
o) \ %0

PEAK_BE [74 PEAK 74|
70|

T ™ /

Date: 20240524

2450 2463, 2455, 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2485, 2467 2489, 2491, 2493, 2495, 2497, 2500 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Site :03CHI2-HY.
Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20240524 1 @BuVim) Date: 20240524

¥ AvG_Be 54|

VG 54
50 —_—
e
30| 3
10] 10
460 2463, 2455, 2467. 2460, 2471, 2473, 2475, 2477, 2470, 2481, 2483, 2485, 2457, 2489, 2491, 2493, 2495, 2497, 2500 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D67 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

et aBovm) oot 20240524 1 6Buvm) Date 20240524
154 150
19 o
« /f“ Y %
penc 74
7 m i
; [N SO
P o Y S R
s 3
e 1
510 29 e 60 7360 70 2420 P o0 Ton W e e aon B0 mm 2 2003m0
Froquency o) Freduency Wiz
sire 03cHIZHY site §03CHIZ HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBWA000.000KHz VBW:3000.000KHz SWTiAuto  RBWS1000.000KHz VBW:3000.000KHz SWTiAuto
s aBuvim) Date 202405 24 . Date 20240524
1 10
1o o
« %0
F
e m |
A 5t
s — (. 5 — A.,_J
— + —
xq 3
1 1
510 293 0. 60, 7300, 7400 70 70 7% o00 T oo T 7o w0z 70 78003000
requency Oz Freuency (k)
sire o3cHIZ HY site < 03CHIZ HY
Condition AVG_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL
RBWA1000.000KHz VBW-0.010KHZ SWT:AuTo  RBWA1000.000KHz VBW:0.010KHZ SWT:AuTo

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D68 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

) (@BuVim) Date: 20240524

) \.
A 1

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left Blank

Date: 20240524

av6_ee 54|
e

430 240, 2450, 2850, 2470, 2480, 2490, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868

Page Number : D69 of D93
FAX : 886-3-327-0855



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

vel (dBuVim)

Date: 20240524

1 (@BuVim)

Date: 20240524

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

- g
ot
ot sttt
ptntinh

e st A ok T me———r

30 30

10 10

0 2920 EZ0 B0 76 Za06, a0 2450 00 o6 A0 T 600 ZO0 %00 200 20 26003000
Froquency (M) Froquency (We)
Site 03CHI2-HY site < 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition < PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW1000.000KHz VBW:3000.000KHz SWT:Auto
1 a8 Date: 20240524 ) (Buvim) Date: 20240524

130 130
o) o
% /_\\ %
7 g
W ——— 5 — E—
30 30
10 10

0 930 EZD T 0. 700 7. PIIT: 0 TG W0 o W00 o 00 o 2@ 200300

Froauency (M) Froquency (o)
site 03CHI2-HY site < 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D70 of D93



samonias. FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Vertical Fundamental

) (@BuVim) Date: 20240524

e

\

Aot e,

7

240, 2450, 2

Avg.

Ty pD 7180 7150 2500
Froquency (M)
Site. 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 a8y Oate: 20240524
130
r
o) \\
7
\'MA L s aveee s
50 _
2
1o
5 s, 750, 7150 3170, 780, 750, 7500
Frequency (i)
Site. 03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D71 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Horizontal Fundamental

vel (dBuVim) Date: 20240524 1 (@BuVim)

Date: 20240524

o au .

it
o + g Pt SR ST, e st
30| 3
10] 10
310 2320, 240, 2360, 2380, 2400, 2420, 240, 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHI2-HY Site :03CHI2-HY.
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) T %)
7o) i
VG 54
e B 50 L E—
R U SV AU F PN
30| 3
10] 10
310 2320, 240, 2360, 2360, 2400, 2420, 240, 24 000 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D72 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

) (@BuVim)

Date: 20240524

Avg.

AV6_BE_54 3m HORN_9120D_02114 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o) =
A peaK oE 74
. -
Mo H

«

y

"

ey iy
Site. 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
v Y
-
«
y
"
enc i
Site. 03CHI2-HY
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D73 of D93



SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Vertical

Fundamental

Peak

vel (dBuVim)

1 (@BuVim)

Date: 20240524

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

. = e
-

ol o b s bttt MM ]
| Ll
]
J
Site. 03CHI2-HY :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 @BuVim)

Date: 20240524

50/ //\/Vj

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

VG 54
L
L
30|
10]
310 2320, 240, 2360, 2360, 400, 300, 50 0 1900, 2100, 2300, 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHIZ-HY +03CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

: AV6_54 3m HORN_9120D_02114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D74 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental

) (@BuVim) Date: 20240524

=
\
\

\\w,, PEAK_BE 74
S e

7 240, 2450, 2860, 2470, 2480, 2490, 2500
Froquency (MHz)
Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 20240524

N AVG_BE_54]

50

30

10

430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MH2)

Site 03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D75 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Horizontal Fundamental

vel (dBuVim) Date: 20240524 1 (@BuVim)

Date: 20240524

1

=] %0

[ o 4
70| i

st styarioe]

W'“) i st oo M A Tl
e 50
30| 3
10] 10
310 2320 2340, 2360, 2400, 2420, 2840,

2360 2450 000 300, 0. o 100, 2100, 2300 2500 2700, 2900.3000
Froquency (MHz) Frequency (MHz)

Site 03CHI2-HY Site :03CHI2-HY.

Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 dBuvm oate: 20240524 1 gBuvim Date: 20240524
13 130
o o
o o0 ,
| |
2 m
AV 54
50 50 N —
) P R AU PR e e
q 20
e 1
ST 76 F T i i T 70 T R S T
Froquoncy (i) Freduency (i)
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D76 of D93
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1+2 Horizontal Fundamental

) (@BuVim) Date: 20240524

\ PEAK_BE [74

2450 2463, 2455. 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2485, 2467 2489, 2491, 2493, 2495, 2497, 2500
"

Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

1y Date: 2024.0524
130
o
o
0
Y
7o
\ AV B s
5o N
2
1o
760 2463, 2465, 2467, 2460, 2471, 2473, 2475, 2477, 2470, 2457, 2483, 2405, 2487, 2489, 2497, 2403, 2495, 2457, 2500
Frequency (Miz)
site 03CH12-HY
Condition AV6_BE_54 3m HORN_91200_02114 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D77 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

gy —— Javm ——

o o

10| 1of 1

w o

rele 1
m )
e o]
et bW b b A

« «

» ]

p p

SomR e BT D Lk
E— ey
Site. 03CHI2-HY Site. :03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
v — dovm ——
o o
un “u
.
o o — w
|
. n
N/ s

50/ o 50|
» ]
p p

S . e I T A L T -

oyt ey
Site. 03CHI2-HY Site. :03CH12-HY
Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D78 of D93



samonias. FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Vertical

Fundamental

Peak

) (@BuVim) Date: 20240524

e e P
90| \

\
i o s o s B B

AT Y AW PRI P

PEAK_BE [74

2450 2463, 2455. 2467, 2469, 2471, 2475, 2475. 2477, 2479, 2481, 2483, 2465, 2467. 2489, 2491, 2493, 2495, 2497, 2500
"

Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_02114 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

Date: 20240524

AV e 54|

460 2463, 2455, 2467. 2460, 2471, 2473, 2475, 2477, 2470, 2481, 2483, 2485, 2457, 2489, 2491, 2493, 2495, 2497, 2500
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_02114 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D79 of D93



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2 Horizontal Vertical
o o
R T S e 5 24
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_02114 VERTICAL
Peak
Avg.
TEL : 886-3-327-0868 Page Number : D80 of D93

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Vertical

vel (BuVim) Date: 20240525

1 (dBuVim)

Date: 20240525

VG 54

ave 54

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500

17.7G
~18G
Avg

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240525 1 @BuVim) Date: 20240525
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50 e —
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D81 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1+2 Horizontal Vertical

) (@BuVim)

Date: 20240525 1 gBuvim) Dote: 20240525
110 120
e o
a0 a0
pEAK 74 pEAK 74
7 g
ave sy ave sl
50 R e 50 7 2 B
WMT P B e
0 l )
0 | 0
00 000 D 000, o000, 000, 005 o) 00 4000 D D 2006 200, 000, o000 w0
rocuency (M) Froquency (MHz)
Site. 03CHI2-HY Site :03CH12-HY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D82 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

1+2

Horizontal

Vertical

vel (BuVim) Date: 20240525

1 (g8

)

Date: 20240525

VG 54

ave 54

14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

17.7G
~18G
Avg

Froquency (MHz) Frequency (Miz)

Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

) @BuVim) Date: 20240525 1 @BuVim) Date: 20240525
130 130
ol ol
o) %)
7o) i

ava 54 avG 54

e 50 =

S D IO J AU SRS R o P ———
30| 3
10] 10

7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

Site 03CHIZ-HY

Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Site
Condition

7700 17730, 17750 17770, 17790, 17610, 17830, 17850 17870, 17890, 1790, 17930. 17950.
Froquency (MHz)

ncy
+03CHI2-HY
: AV6_54 3m HORN_9120D_02114 VERTICAL

7970, 18000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D83 of D93



samonias. FCC RADIO TEST REPORT Report No. : FR450101A

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Vertical

1 dBuvim) Date: 2024.05.25 ) @Buvim) Date: 2024.05.25
130) 130
110 o
5 9%
peAK 74 PEAK 74
7 7
AvG s AVG
o - e B [P e S
B
E 3
10 10
000 4000 ED 00, 70000, T2000. 000, 75000 8000 000 4000 000, 0. 0000, 2000, Ta000. 76000 Ta000
Froquency (Mi2) Froquency (Miz)
Site 03CHI2-HY Site :03CHI2-HY
Condition PEAK_74 3m HORN_9120D_02114 HORIZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868

Page Number : D84 of D93
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450101A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Vertical

vel (dBuVim)

Date: 20240525 1 (dBuVim)

Date: 20240525

VG 54

14AT0 14ATS. 14475 1AATT. 1AATS. 1A4B1. 144B3. 14485 1AAGT. 14489,

T 4493 144%5. 14T 14500

4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500

17.7G
~18G
Avg

Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240525 1 @BuVim) Date: 20240525
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
0 D O O N N OO s o o — I
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition

: AV6_54 3m HORN_9120D_02114 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT40 CHO3 2422MHz
1+2 Horizontal Vertical
o S p— L s B s
s it
i::nedman séi;‘j‘z!:?m HORN_9120D_02114 HORIZONTAL Z':dmon g;i‘:js:‘;“ HORN_9120D_02114 VERTICAL
Peak
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO3 2422MHz

1+2 Horizontal Vertical

vel (dBuVim)

Date: 20240525 1 (dBuVim) Date: 20240525
130 130
ol 0l
o) %0
70| i
VG 54 ave 54
e 50
30| 3
10] 10
14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240525 1 @BuVim) Date: 20240525
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
I L ~ - e ———SIS
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO6 2437MHz

1+2 Horizontal Vertical

A @Buim) Date: 2024.05.24 ) @Buvim) Date:2024.05.24
130) 130
10 o
%0 %
peAK 74 PEAK 74
7 7
AvG 541 avs
50 7 i 50 ke 2 A
S
e l 30
10 ‘ 10
000 4000 000 000, 70000, 2000, 000, 76000, 8000 000 4000, 000, 000 0000, 72000, 4000, 76000 78000
Frequency (MiHa) Frequency (Miz)
Site 03CHI2-HY Site :03CHI2-HY
Condition PEAK_74 3m HORN_91200_02114 HORTZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO6 2437MHz

1+2 Horizontal Vertical

vel (dBuVim)

Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
70| i
VG 54 ave 54
e 50
30| 3
10] 10
14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
e 50
B R R USRS S e S e 1 R R N IS S IO - — —= m——
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000 7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz) Froquency (MHz)
Site 03CHIZ-HY Site +03CHI2-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G

Avg
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO9 2452MHz

1+2 Horizontal Vertical

1 (dBuVim) Date: 2024.05.24 ) (@Buvim) Date: 2024.05.24
130 130
10} o)
o) %)
PEAK 74 PEAK 74
7o) )
AvG_54d avG
£ S ———— —— 50 . 2 T
B ot ot
30| 30
10] 10
000 4000. 00, 000, 10000, 72000, 400, 76000, 8000 000 4000. 5000 000, 10000 12000, 14000, 600, 18000
Frequency (MiHz) Frequency (Miz)
Site 03CHI2-HY Site :03CHI2-HY
Condition PEAK_74 3m HORN_9120D_02114 HORTZONTAL

Condition +PEAK_74 3m HORN_9120b_02114 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO9 2452MHz

1+2 Horizontal Vertical

vel (dBuVim)

Date: 20240524 1 (dBuVim) Date: 20240524
130 130
ol 0l
o) %0
70| i
VG 54 ave 54
e 50
30| 3
10] 10
14470 14ATS. 14475 1AATT. 1AATO. 1A4B1. 144B3. 14405 1AAGT. TAAGO. 14491 14493 144%5. 14497 14500 4470 14473 1AATS. 1AATT. 14479 1AAGT. TAAB3. 14485 1AAG7. 14400, 14491 14493 14495 14497 14500
Froquency (MHz) Frequency (Miz)
Site 03CHIZ-HY Site :03CHI2-HY.
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_02114 VERTICAL
) @BuVim) Date: 20240524 1 @BuVim) Date: 20240524
130 130
ol ol
o) %)
7o) i
ava 54 avG 54
5| m————S
30| 3
10] 10
7700 7730, 17750 1770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
Froquency (MHz)

7700 17730, 7750 17770, 17790, 17610, 17830. 17850 17870, 17890, 17910 17930. 17950. 17970 18000
oy Froquency (MHz)

ncy
Site 03CHIZ-HY

Site +03CHI2-HY
Condition AV6_54 3m HORN_9120D_02114 HORIZONTAL

Condition : AV6_54 3m HORN_9120D_02114 VERTICAL

17.7G
~18G
Avg
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Emission above 18GHz

2.4GHz WIFI 802.11n HT40 (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11n HT40 SHF

1+2 Horizontal Vertical

Date: 20240526 Date: 20240525

VG 54 a6 54
50)

1
SOTPRUSHINNSRRIINS p ey eSS SRR SN SR

1
MMWWJMVl;WMWWWVWWMWWWAWW%;N.LW.~

8000 9000, 20000, 210

0. 22000, 23000, 24000, 25000 5000 79000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MH2) Frequency (MHz)

site 03CHIZ-HY site £ 03CHI2-HY.

Condition PEAK_74 Im SHF HORN BBHA9170993 HORIZONTAL Condition

+PEAK_74 Im SHF HORN BBHA9170993 VERTICAL

Peak

Avg.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11n HT40 LF

1 @Buvim) Date: 2024-05.25 ) @Buvim) Date: 2024.05.25
0 7
50) &
o a
50 50
i e B gt
30| 2 = 30 o
T 3 « L 7 N M« v
P et Mo et
2| S T 2) i
0 00, 20, 0. . 50, 00, 700 00, %0, o 0 0. 0. ED 0. %00, 0, 700, w0, 0. 000
Freauency (MHz) Frequency (MHz)
site 03CHIZ-HY site $03CHIZ-HY
Condition QP 3m BILOG_37059_231103_L HORTZONTAL Condition + QP 3m BILOG_37059_231103_L VERTICAL

QP/
Peak
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Appendix E. Duty Cycle Plots

SISO<Ant.1>

Band

Duty

Cycle(%) e

1/T(kHz) VBW Setting

802.11b

100.00 -

- 10Hz

802.11g

100.00 -

- 10Hz

802.11b

B tert Spectrum Ansiaer - Smept 54
kL

Sweep Time 5.000 ms Trig: Fres Run

#Anen: 40 dB

PNO: Fast ~—

IFGaln:Low

‘Center 2.412000000 GHz

Res BW 8 MHz #VEW 8.0 MHz

1810 ms 120.84 dByV!

&
#Avg Type: RMS

Span 0 Hz
Sweep 5.000 ms (1001 pts)

ast
IFGain:Low

a
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e Trig: Free Run
#Atten: 60 dB

Ssleclmm’
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& o e e e e L ==

‘Center 2.462000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Span 0 Hz,
Sweep 5.000 ms (1001 p(s)

SISO<Ant.2>

Band

Duty
Cycle(%)

1/T(kHz) VBW Setting

802.11b

100.00 -

- 10Hz

802.11g

100.00 -

- 10Hz

802.11b

802.11g

Tt e o

Marker 11.99000 ms

PNO: Fast —— T1rig: Free Run

IFGain:Low #Atten: 20 4B

&
BAvg Type: RMS
AvglHold: 11

TR G
Marker 1 1.96000 ms

PNO: Fast —»= Trig: Free Run
#Aren: 30 dB

IFGain:Low

Ref 116.99 dBpV

‘Center 2.412000000 GHz
#VBW 8.0 MHz

1
e oehartanftersiveensibeolt et .ﬂw-;’.l- skl el oA B e b e

Span 0 Hz
Sweep 5.000 ms (1001 pts))

Ref 126.99 dBpV

Couple|

Markers|
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‘Center 2.412000000 GHz

#VEBW 8.0 MHz

More
20of2

Y
#Avg Type: RMS
AvglHold: 111
Selec(Mmr’
Mkr1 1.960 ms| 1
112.793 dBpV|

Span 0 Hz
Sweep 5.000 ms (1001 pts))
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MIMO<ANt.1+2>

Antenna Band

Duty
Cycle(%)

T(us) 1/T(kHz) VBW Setting

1+2 2.4GHz 802.11n HT20

100.00

10Hz

1+2 2.4GHz 802.11n HT40

100.00

10Hz

MIMO<AnNt.1+2>

2.4GHz 802.11n HT20

2.4GHz 802.11n HT40

B et Spoctrum Anaiaer - Smept 54
(i

Y
g Type: RMS

Marker 1 3.86500 ms A
AvglHeld: 11

PNO: Fasi —+ 1rig: Free Run
\FGainilow __BAtten: 30 dB

io il | [ A 0ent Spectrum Ansbyaer - Swept S& =

Ref 126.99 dBpV

e e T R T O e oy T L

‘Center 2.412000000 GHz

Span 0 Hz
Sweep 5.000 ms {1001 pts)|

#VBW 2.0 MHz

Pt vma A

Sommnswns

AL 5 =
Center Freq 2.422000000 GHz #hvg T RMS
PHO:

‘Center 2.422000000 GHz

3355ms|  117.629 dBuV

. Trig: Free Run

e Avg ot 11
IFGaln:Low #Atten: 30 dB

Ref 126.99 dBpV

o B AT A B A e g A e AR N A i

Span 0 Hz
Sweep 5.000 ms (1001 pts)|

#VBW 8.0 MHz
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